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This report is anly responsible for the test results of the tested samples, The test results and relevane conclusions reflect the evaluanon of the tested umples or only represent
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I\ FAd#ER Sample Description
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Sample name Lithium metal Battery Sample model
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Nominal voltage Rated capacity
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Charge current
charge current
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Limited charge voltage End charge current
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Discharge Cut-off 2.0V Maximum discharge | 10mA
voltage current
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Manufacturer of cell
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1. #PAFRAE Test Standard
CRIGFBRAETF MY B-LIEITHIZIE 1 SBI4)r 38.3 FY
Manual of Tests and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1 Part 111 sub-section 38.3)
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SR H Item

#UHE AR %85 Sample Number

#5418 Conclusion

T.1 EEEEHD  Altitude simulation

T.2 B R Thermal test

PASS
i#L  PASS

T.3 k&)  Vibration NI~N20 #id  PASS
T.4 ppiti  Shock j#iL  PASS
T.5 4M#5EEE  External short circuit it PASS
T.6 Ik Crush N21~N30 it PASS
T.7 iLBEFH  Overcharge -- Ai&EH Not applicable
T.8 S&iliH.  Forced discharge N31~N40 it PASS

Part 111 sub-section 38.3.

LR, RS GRUSFIPRRETA 2B-LIETRAZIE 1 281114 38.3 Hi YT EKR.
The Samples has passed the test items of Manual of Tests and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1),

%0 Notes

NI~N10; N21~N25 A T B
Cells in undischarged states
NI11~N20; N26~N40 54 Tl e e ol

Cells in fully discharged states

i 4 l s
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IV, #&F Photo of The Sample
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V. #RJ7¥: Test Method

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

/NI o it B P P2 D AT AT R8T & TS 1RSE .6 R T8 AN A 53 AR B £ L b ER it
#1188 T.7 AT LM RS 7 RE8 T & T.5 AL (0 A SRR s it L REAT , BAGE SRt FE 7 el () Wit 241

In order to quantify the mass loss. the following procedure is provided:

J AR RARER F 35

Mass loss i fit4ii 2% (%)=(M;-My) / M %100

Where M, is the mass before the test and M, is the mass after the test. When mass loss does not exceed the values

in Table below, it shall be considered as **no mass loss™.

At My RZIRBE AT AP, My iR JE M. R SRR FRATPIEUE, BRI R AR

Mass M of cell or battery Mass loss limit

F L BR VAL M Jo Ak 45 R PR AL
M<lg 0.5%
1g<M=<75g 0.2%
M>75¢ 0.1%

T.I  Altitude simulation & E 454

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20C£ 5C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

10 AR It R L P2 A D A5 T BRI T 11.6 TIAMIAREIE (20°C+5°C) FAFMED 6 /M

R AR BRI EREE. BRRATEE K, I HSA R0 s a bR )G
BT B B R AS N T ILAEREAT X — 50 0T IR 9 90%. 47 56 Hi IR A9 BERANE H T 58 2 B RS A9 U8 it
GEbCE

T.2 Thermal test {ii i35G

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72°C+ 2°C,
followed by storage for at least six hours at a test temperature equal to - 40°C+ 2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20°C+ 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
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immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

R 56 B A AL R SR AE RIS IR E ST 72°C2 CIKIE FAEIGED 6 /A, HERF BTERISR ST
-40°C22°C A& PRI D 6 /AN o A M R BRI B2 2 ) f J e 6] (] R 30 23 o MU e BLALIEAT
JESERR 10 WK, FEAPH AT RS bR L E R BER A (20°C+5C) FAF 24 /DN o X FRELTLAN
MhgH, B2 5% T AR UG B AR () 522080y 12 /i .

FRALA fi.fo’iliEf&ﬁ T EfRA. ERRAERKX, HESMRE bk b AERE /S
(I B S EE AR /T LAEREATIX — RS AT HLE (Y 90%. 4 5% HLIE (Y BRANE A F 58 TS AR A iR58 B it Al
g .

T.3  Vibration #:#)

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7Hz and 200Hz and back to 7Hz traversed in 15 minutes. This cycle shall be repeated
12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12kg
(cells and small batteries), and for batteries with a gross mass of more than 12kg (large batteries).

For cells and small batteries: from 7Hz a peak acceleration of lg, is maintained until 18Hz is reached. The
amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased until a peak
acceleration of 8g, occurs (approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz.

For large batteries: from 7Hz to a peak acceleration of lg, is maintained until 18Hz is reached. The
amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased until a peak
acceleration of 2g, occurs (approximately 25Hz). A peak acceleration of 2g, is then maintained until the
frequency is increased to 200Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery after testing in its
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

MMI]!L‘}Lﬂl%‘fIi‘ﬂ FRAYVT &, BARLER BB, IR b iRiRa) . IRBNPRIEZH
%, XMEAARMPRLE 7 H2E 200 2Lz, HEED] 7 H2E SRR 1S . X—RSNIEIN =EAE
R LY e it 22 3 A B — O 1) B SEREAT 12 Ik, BRI 3 /i, Heeh —AMREN TS 1926 2 i T 3 EL.

TEX B AR, MERERL 12 T"‘H’J%LEF{,JL‘?EI CREB AR gl ), FIxt 12 TRAE
Kl CREUEAD H AR .

X EAANR IR T FRZEITAS, (REF g, B E, EBIRLE) 18 #2E. RERRIE (R
FFTE 0.8 2K (EfREE 1.6 KD, FFINIMASR E BB JOME LS| 8g, (BHFELN 50 #25). FHEA s
FEQRFFTE 8g, LSRN INE] 200 #2%.

MRE A N 7 HETTAG, (REF 1g, BOECOMERE, FIBISHIRAH] 18 #H2%. RERHRERIEE
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0.8 ZEK AR 1.6 4EX), FFHRTINAIA H BB g ML 5 2g, GRFLIN 25 #28) . Wi s B (R +F
1E 2g, HESRSMHINE] 200 2.

TR e A B A R B TP ARG B LB . BHE. Tk, EMRMERAKX, HHESEM KGR
Ll 7 5 = A 142 3 5 b R 015 A T B o LR AS /N T E AT IR — KR T HL LR Y 90%. A7 K LR
(B SRASHE T 56 A ISR R AR (356 v b A el e 2

T.4 Shock #ifi

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support
all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150g, and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50g, and
pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas
below are provided to calculate the appropriate minimum peak accelerations.

T8 0 o b P M S 4 R iR L L, S AR ST A AR BT AL ) A 2 e

BFAN /NG Rl A 2% SZ U (NI E 150gn FIBKphFESENT 6] 6 ZERDAY IESK P v B3 KB i b 4t
2 Z I E 50gn FEKFPFELEN ] 11 A0 EZK .

AN MLt A48 52 1) 1E 5% B ki 1) il (E PR BE A Rt E e B T8 /284 Wt it 2 ) ok o e e ]
Ry 6 ZERD, A F KA s A B bk o E Ll (8] R0R 11 %80,

Battery Minimum peak acceleration Pulse duration
il I /IR T BE Rk RF L ]
150g, or result of formula
150g, BRAITSEAR

Siaﬁliz:gz;fs Acceleration L (g,)= J(ﬁbﬁ?) 6ms
Whichever is smaller
AL
50g, or result of formula
50g, 82 it S 4
Li%;:ﬁ:ﬁ;;;s Acceleration NEE (g.)= \/(ﬁ%] 1 1ms

Whichever is smaller
TR HYBUIMIL
* Mass is expressed in kilograms /i it 807 F T 52 11 57

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the

negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of
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18 shocks.

Cells and batteries meet this requirement if there is no leakage. no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

/0 il 8RR AL FE = A HANAE PO 2307 BLIIE Ty M 2 =i bili, RATHER DT MZRSZ =K

, BILLZ 18 Rt

FRAb A A ER,. THA. TRE. TREMEEK, FEGMRREhREkEERRLE
(Y FF B SR AN T LAE REATIX — R0 A0 HLE (1) 90%. 7 5K o (9 BERANIE A F 58 U RS 158 st 0
LA .

T.5 External short circuit #MfiE#%

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57°C £4°C, measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57°C =4C shall be subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm. This short circuit condition is continued for at least one hour after the cell
or battery external case temperature has returned to 57°C +4°C, or in the case of the large batteries, has decreased
by half of the maximum temperature increase observed during the test and remains below that value. The short
circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

5 0B HE it R AL AL RN ER — B B 18], BAMST S AR BEIA B 208852 1 57°C L4 CHIYIRAE
REXT AR LRI AT VR ANE R AUEAPREARTIAT, P AR i AN R A E D 7E 57TH4CH)
HBETFAFIL 6 /M, X T RBY et AR R i it 4 22 /075 57°C 24 CHIFREE FAFI 12 /M. SA)5, eaitiale
MWALTE 57°CHACRIFFIE D, R — A ERBANT 0.1 RIS R RLIG KA o X —FE B IR A REAE HL Tt 5%
B A TEiR R B 57°C £4CIagEEE D 1 /T, BT AR Bt 4 I A 5 IR RE R AL 18 b L 5 31 A
EHERITE 22—, HRFHETIZE. TR RN BOR SR 20 H S TR E.

SR e AR SN SRR 170°C, JF HAEWSR I ek k05 6 /N W EME. EHRE. £
K.

T.6 Crush %/
Crush (applicable to prismatic, pouch. coin/button cells and cylindrical cells less than 18 mm in diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 ecm/s at the first point of contact. The crushing is to be continued until the first of the

three options below is reached.
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(a) The applied force reaches 13 kN = 0.78 kN:

(b) The voltage of the cell drops by at least 100 mV: or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained. the voltage drops by 100 mV or more, or the cell is deformed
by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using test cells or component cells that have not previously been subjected
to other tests.

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly and no fire during the test and within six hours after this test.

HE GEMT R, 8%, WM/ ER/NT 18 KM i)

B EC O B BTER A P I BRI, SR RERE MK, 7658 — AN A A BB RA R 1.5
FORAD. $RIEFESGHELT, HEIMIU F=RRL—:

(a) WA JJHEE] 13 T4+ 0.78 T4

(b) AR FREED 100 24K 8L

(c) MLHLARIEIL AR ALY 50%ER LA L.

—HIEBIGKES ). BIETF 100 ZRERES, sfiiih 2B E LR LR 50%, HInTRRRET.

B T B A e WL ity IS B B ) — T B T . R F10/B8 2 W R A\ T3 R TR IR . B TR s Tt 2 M\ 5 90 S 3
ELHY 7 1 L

TR Il oA i R — IR ST RG o PR AR GEEE 6 /v o 158 R AR R 2 i oA et A i
B e BT R dEAT .

ZOR AR A SN SR AR 170°C, BRI S LRI)5E 6 D AEREE. TEX.

T.7 Overcharge id /7 H

The charge current shall be twice the manufacturer’s recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within

seven days after the test.

7 B LA R 3 7R R WA KRR T A A £ . B B R T
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(a) BLEFFRUAIZ B BIER KT 18 (R, HRBG i fok /s i3 FE SR o it 2 oK 7e e LR A P £ 22 IR
W 2 R RN

(b) il P A A FE s L IR KT 18 ARBT, B8 0 di /I B R R K 78 M LR Y 1.2 1

RIS R 7E IR RE T b7, AT RS A B (8] R h 24 /NE .

PSR 7S i AE R P ARG 7 KR EME, TR,

T.8 Forced discharge F& il HL

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

FA L RAEREGREE TS 12 (K L e LU I R e e 2% T ) B 7 4 RO R R 2R A
TR .

A 2 /NI E A A B 7 5 R et R EG, TR s (R R AT PR L AT S
HL, JECEIN(E]) (N RS JUETE A R BRI G RS WAL (&8,

FER A et 7 v R AR SRR I AR P ARG S 7 RN TR IR, Tl
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VI, #IRFEFR Test Procedure

R
Marking

v

Pretreatment

v v v

NI~N20 N21~N30 N31~N40

T.1 i EERE
Altitude simulation

v

T.2 #RAEEE
Thermal test
v y 4

T.3 1R3) T.6 Ik T.8 saiisd
Vibration Crush Forced discharge

T4 rhil
Shock
v
T.5 SMHsEES
External short circuit

!

v
Hd ab A
Analysis
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VI, #iR#E% Test Apparatus

IE-0434
1E-0090
IE-0824
1E-0259
1E-0128
IE-0664
1E-0281
IE-0185
1E-0568
1E-0985
1E-0544
IE-1412

HATHM

VENiiE
TR R R

B R

R AN IRA) e A 5
pEE RN R e
g e B e L

H i e (LA )
% k8 R
R it 5% L/ o SR AL

R R A

g B o

Pony Testing International Group

No. MRIV5UOG5133907U5 &% 11 52, 3k 17 UL (Page 11 of 17)

Vacuum drying oven

Multimeter

Tableland air pressure gauge

Electronic balance

Electric vibration test system

Pneumatic vertical impact testing platform
Temperature controlled short circuit testing machine
The digital thermometer (TC)

Multi-function digital milliohmmeter

Battery crush /needle testing machine

High speed programmable power supply

Bk e A PR 484 Explosion-proof high and low temperature rapid temperature

change test chamber

@ Hotline 400-819-5688 it /2t 4l B 4 1]

www.ponytest.com ATdahE: PR X ELR Sk B R M SE R Tk 1 B 2853 12 Wif: 0755-26050909

PONY-BGLS186-03E-003-2023A ek,

PR S AR ST St R AR ISR B Tk 1 8. 2453 {E¥: 0755-26068336




PONY

g B W i

Pony Testing International Group

No. MRIV5UOG5133907U5 25 12 7T, 3% 17 U1 (Page 12 of 17)
VI, $R%EHE Test Data
T.1 E L Altitude simulation
P AY R ALitdE, S, B
. __ Prectest _Aﬂertest Bt s | BETH0 &, RERAEK
. 5k HLHE Jii fiE FLJE Mass loss | Voltage Wpethel: leakage,
Mass Voltage Mass Voltage (%) loss (%) | venting, disassembly,
(2) V) (2) V) rupture, fire (Yes/No)
NI 2.901 3.343 2.900 3.342 0.034 0.030 & (No)
N2 2.889 3.334 2.889 3.334 0.000 0.000 7t (No)
N3 2.883 3.335 2.883 3.335 0.000 0.000 . (No)
N4 2.838 3.341 2.838 3.341 0.000 0.000 J (No)
N5 2.922 3.348 2.922 3.348 0.000 0.000 J (No)
N6 2.858 3.335 2.858 3.335 0.000 0.000 J& (No)
N7 2.884 3.338 2.884 3.338 0.000 0.000 7t (No)
N8 2.924 3.347 2.924 3.346 0.000 0.030 & (No)
N9 2.868 3.340 2.868 3.340 0.000 0.000 J& (No)
NI10 2.894 3.341 2.894 3.341 0.000 0.000 J& (No)
NIl | 2.952 2.951 0.034 ¥ (No)
NI2 | 2882 2.882 0.000 % (No)
NI3 2.888 s 2.888 - 0.000 — J& (No)
N14 | 2.880 2.880 0.000 % (No)
NI15 | 2.900 2.900 0.000 % (No)
NI6 | 2914 2.914 0.000 % (No)
NI17 2.889 fam 2.889 -— 0.000 - 7& (No)
NIg | 2.869 2.869 0.000 F (No)
NI19 | 2896 2.895 0.035 7 (No)
N20 | 2.879 2.879 0.000 o ¥ (No)
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Pony Testing International Group

T.2 i fERe

Thermal test

No. MRIVSUOG5133907U5 &3 13 UL,

3L 17 U1 (Page 13 of 17)

WA i Rk Ak, H, #
4 _ Pretest __After test T4 | BT h, BEAIEK
No. Ji K J5i it 1% Mass loss | Voltage Whether leakage,
Mass Voltage Mass Voltage (%) loss (%) venting, disassembly,
(2) (V) (2) (V) rupture, fire (Yes/No)
NI 2.900 3.342 2.898 3.344 0.069 -0.060 Jt (No)
N2 2.889 3.334 2.888 3.336 0.035 -0.060 7 (No)
N3 2.883 3.335 2.883 3.338 0.000 -0.090 & (No)
N4 2.838 3.341 2.837 3.343 0.035 -0.060 7t (No)
N5 2.922 3.348 2.921 3.351 0.034 -0.090 & (No)
N6 2.858 3.335 2.858 3.338 0.000 -0.090 75 (No)
N7 2.884 3.338 2.882 3.341 0.069 -0.090 7 (No)
N8 2.924 3.346 2.923 3.348 0.034 -0.060 7 (No)
N9 2.868 3.340 2.866 3.343 0.070 -0.090 G (No)
N10 2.894 3.341 2.894 3.343 0.000 -0.060 J& (No)
N11 2.951 — 2.950 --- 0.034 - Jt (No)
NI2 2.882 — 2.882 - 0.000 - & (No)
NI3 2.888 - 2.887 - 0.035 --- 7 (No)
N14 2.880 -- 2.879 - 0.035 - 7 (No)
NI5 2.900 - 2.898 --- 0.069 — 7. (No)
N16 2.914 --- 2.914 - 0.000 - 7 (No)
N17 2.889 ~es 2.888 --- 0.035 - 7. (No)
NI8 2.869 — 2.867 — 0.070 — J& (No)
NI19 2.895 — 2.893 - 0.069 — ¥ (No)
N20 | 2.879 - 2.878 0.035 - % (No)

@ Hotline 400-819-5688
www.ponytest.com
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Pony Testing International Group

No. MRIV5UOGS5133907U5

514 51, 3L 17 7T (Page 14 of 17)

T.3 #&%)) Vibration
JHT MR 5 AL, H, #
2 _Pre-test After test JRECT | T | i, SRR
NG Jof Hik L Jofi fik HiJE | Massloss | Voltage W!lcthea: leakage,

’ Mass Voltage Mass Voltage (%) loss (%) venting, disassembly,

(2) (V) (g) (V) rupture, fire (Yes/No)
NI 2.898 3.344 2.898 3.344 0.000 0.000 7 (No)
N2 2.888 3.336 2,888 3.336 0.000 0.000 . (No)
N3 2.883 3.338 2.883 3.338 0.000 0.000 J (No)
N4 2.837 3.343 2.837 3.342 0.000 0.030 X (No)
N3 2.921 3.351 2.921 3.350 0.000 0.030 F (No)
N6 2.858 3.338 2.858 3.338 0.000 0.000 & (No)
N7 2.882 3.341 2.882 3.341 0.000 0.000 J& (No)
N8 2.923 3.348 2,923 3.348 0.000 0.000 ¥ (No)
N9 2.866 3.343 2.866 3.342 0.000 0.030 7 (No)
N10 2.894 3.343 2.894 3.342 0.000 0.030 J& (No)
NIl 2.950 - 2.950 --- 0.000 - T (No)
NI12 2.882 - 2.882 -— 0.000 - & (No)
NI3 2.887 - 2.887 - 0.000 - J (No)
N14 2.879 - 2.879 - 0.000 --- 7 (No)
NI15 2.898 - 2.898 - 0.000 --- . (No)
N16 | 2914 e 2,914 e 0.000 & (No)
NI17 2.888 - 2.888 --- 0.000 - 7 (No)
N18 2.867 - 2.867 — 0.000 - 7 (No)
NI9 2.893 — 2.893 - 0.000 - * (No)
N20 2.878 - 2.878 - 0.000 - . (No)
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No. MRIV5UOGS5133907U5 &5 15 0L,

3t 17 BT (Page 15 of 17)

T.4 phii  Shock
RG] ks AxE, H<,
2 _Pre-test After test__ ARG | BR[| R, BERAEK
No. Ji Ak i Joi ik L Mass loss | Voltage W!wlhen: leakage,
Mass Voltage Mass Voltage (%) loss (%) | venting, disassembly,
(2) V) (g) V) rupture, fire (Yes/No)
NI 2.898 3.344 2.898 3.344 0.000 0.000 % (No)
N2 2.888 3.336 2.888 3.336 0.000 0.000 X (No)
N3 2.883 3.338 2.883 3.338 0.000 0.000 & (No)
N4 2.837 3.342 2.837 3.342 0.000 0.000 & (No)
N3 2.921 3.350 2.921 3.349 0.000 0.030 7 (No)
N6 2.858 3.338 2.858 3.338 0.000 0.000 . (No)
N7 2.882 3.341 2.882 3.341 0.000 0.000 7 (No)
N§ 2.923 3.348 2.923 3.348 0.000 0.000 & (No)
N9 2.866 3.342 2.866 3.342 0.000 0.000 . (No)
N10 2.894 3.342 2.894 3.342 0.000 0.000 ¥ (No)
NIl 2.950 — 2.950 - 0.000 - ¥ (No)
NI2 2.882 -— 2.882 - 0.000 - J (No)
NI3 2.887 - 2.887 --- 0.000 - 7 (No)
N14 2.879 —— 2.879 --- 0.000 — * (No)
N15 2.898 -—- 2.898 | -—-- 0.000 --- % (No)
Ni6 | 2914 En godd. ' o 0.000 s % (No)
N17 | 2.888 - SEEE | = 0.000 = % (No)
NI8 | 2.867 o 2.867 o 0.000 % (No)
NI19 | 2.893 2.893 L3 0.000 % (No)
N20 | 2878 = 2.878 - 0.000 = ¥ (No)
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No. MRIV5SUOGS5133907U5 %% 16 71, 3k 17 51 (Page 16 of 17)

T.5 #M4i%E%  External short circuit

5 358 el ik FE HEME, B, BK
No. Peak temperature ('C) Whether disassembly, rupture, fire (Yes/No)
NI 72.3 % (No)
N2 71.6 J& (No)
N3 71.4 % (No)
N4 69.3 7 (No)
N5 70.3 % (No)
N6 72.1 % (No)
N7 71.1 T (No)
N8 70.6 & (No)
N9 724 J& (No)
N10 70.6 % (No)
N1l 59.3 & (No)
NI12 58.9 & (No)
NI3 60.1 7t (No)
N14 61.0 & (No)
NI15 59.3 % (No)
N16 59.7 & (No)
N17 59.8 ¥ (No)
NI18 60.0 ¥ (No)
NI9 61.2 % (No)
N20 59.6 J (No)
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No. MRIVSUOGS133907U5 25 17 Ui, 3% 17 51 (Page 17 of 17)

T.6 4%k Crush

Y HURRiIEENEE e E AR, B
No. Pre-test Voltage (V) Peak temperature ('C) Whether disassembly, fire (Yes/No)
N21 3.341 23.9 £ (No)
N22 3.335 23.8 £ (No)
N23 3.348 23.7 & (No)
N24 3.346 237 ' % (No)
N25 3.340 235 7 (No)
N26 2.897 236 & (No)
N27 2.904 23.6 J& (No)
N28 2.889 23.7 # (No)
N29 2.880 23.5 J (No)
N30 2.882 236 & (No)

T.7 iLBEFAH  Overcharge
ANiE ] Not applicable

T.8 #&i/XH.  Forced discharge

WY T R HILREE, BX
No. Pre-test Vollage (V) Whether disassembly, fire (Yes/No)
N31 2.905 . (No)
N32 2.902 & (No)
N33 2.887 £ (No)
N34 2.907 £ (No)
N33 2.895 . (No)
N36 2.904 & (No)
N37 2.892 & (No)
N38 2.889 & (No)
N39 2.880 & (No)
N40 2.882 & (No)

kxR 250 End of report***
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